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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : ALL-IN-1 FILEHUB
Brand Name : RAVPOWER
Model Name : RP-WDO03

Applicant . Hootoo.com Inc

Manufacturer : Power7 Technology(Dongguan)Co., Ltd

Address : No.28 Binjiang St.shishuikou Village, Qiaotou Town, Dongguan
City, GuangDong Province P.R.China

Factory . Power7 Technology(Dongguan)Co., Ltd

Address : No.28 Binjiang St.shishuikou Village, Qiaotou Town, Dongguan

City,GuangDong Province P.R.China
Date of Test : Apr. 03, 2015 ~ Apr. 15, 2015
Test Sample : ENGINEERING SAMPLE
Standard(s) : FCC Part15, Subpart C: 2014 (15.247) / ANSI C63.4-2009

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1503C264) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2014
SEMEARIE] SEEle Test Item Judgment Remark
FCC
15.207 Conducted Emission PASS
15.247(d) tenna conducted PASS
purious Emission
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.209/15.205 Transmﬂ?er.Radlated PASS
Emissions

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement :
Test Site | Method Measurement Frequency Range U, (dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurergent Frequency Ant. U, (dB) NOTE
ange H/V
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-C 03 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Product Description

Equipment ALL-IN-1 FILEHUB
Brand Name RAVPOWER
Model Name RP-WDO03
Model Difference N/A
Operation Frequency 2412~2462 MHz
802.11b:DSSS
Modulation Technology 802.11g:OFDM

802.11n:OFDM

802.11b: 11/5.5/2/1 Mbps
802.11g:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Bit Rate of Transmitter

802.11b: 20.19dBm
802.11g: 22.06dBm
802.11n(20MHz): 22.69dBm
802.11n(40MHz): 22.54dBm

Peak Output Power (Max.)

802.11b: 16.73dBm
802.11g: 14.56dBm
802.11n(20MHz): 14.69dBm
802.11n(40MHz): 14.56dBm

Average Output Power (Max.)

Power Source

#1 Supplied from Battery.

Brand / Model: SAMSUNG / ICR18650-30B

#2 Supplied from USB port for charging.

#3 DC voltage supplied from AC/DC adapter.(support unit)

Power Rating

#1 DC 3.7V/ 1A
#2 DC 5V /1A
#3 EUT I/P DC 5V

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.
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2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO3 — CHO09 for 802.11n(40MHz)

Channel Fre?&?_lnzc)y Channel Fr?&l;l(-zzr;cy Channel Fr((a'\c;l:ezr;cy Channel Fr?&l;l(-zzr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

3. Table for Filed Antenna

RIMON
1 |TECHNOLOGY CO.,, WAN3216F2 Internal N/A 2.00 |[TX/RX
45C04
LTD
DONGGUAN
2 SENLING 2G4321612C| Internal N/A 0.50 |TX/RX
INDUSTRIAL CO.,

Note:

(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and receivers (2T2R).

Operating Mode

2TX
TX Mode
802.11b V (ANT 1 + ANT 2)
802.11g V (ANT 1 + ANT 2)

802.11n(20MHz)

V (ANT 1+ ANT 2)

802.11n(40MHz)

V (ANT 1+ ANT 2)
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test
Final Test Mode Description
Mode 5 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.
(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.
(5) Radiated testing mode: Keeping MIMO TX mode.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software version RT5x7xQA
Frequency (MHz) 2412 2437 2462
802.11b 6,12 6,12 6,12
802.11g 0,0A 0,0A 0,0A
802.11n (20MHz) 0,0B 0,0B 0,0B
Frequency 2422 2437 2452
802.11n (40MHz) 3,0E 3,0E 3,0E
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Control Room

Notebook
(A)

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand | Model/Type No. FCC ID/IIC Series No. Note
A Notebook DELL | Inspiron 14-3437 DOC N/A
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 8m RJ45 Cable
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0-30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

~atilff————————{———

EUT

40cm

Vertical Reference
/ Ground Plane

ILISNhH H
Ll L1

/Test Receiver

L 1

o O o o
o © O O

A

80cm ‘
|

/

M, |
]

I

\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

4.1.6 EUT TEST CONDITIONS

Temperature: 21°C  Relative Humidity: 51%

4.1.7 TEST RESULTS
Please refer to the Attachment A.

Test Voltage: AC 120V/60Hz
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHZz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
)

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RBW / VBW
(Emission in restricted band)

RBW 1MHz VBW 3MHz peak detector for Pk value
RMS detector for AV value
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Amp-
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum
Analyzer Amp.

(C) For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer .
i Receiver |

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Temperature: 24°C  Relative Humidity: 52% Test Voltage: DC 3.7V
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-1-1503C264 Page 19 of 158



3L

5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES

FCC Part15 (15.247) , Subpart C

_ Frequency Range
Section Test Item Result
(MHz)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 24°C  Relative Humidity: 52% Test Voltage: DC 3.7V

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
Maximum Output
15.247(b)(3) P 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance v03r02.
6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.
Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.

6.1.5 EUT TEST CONDITIONS

Temperature: 24°C  Relative Humidity: 52% Test Voltage: DC 3.7V

6.1.6 TEST RESULTS
Please refer to the Attachment F.
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 24°C  Relative Humidity: 52% Test Voltage: DC 3.7V

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

_ o Frequency Range
Section Test Item Limit Result
(MHz)

8 dBm

15.247(e) Power Spectral Density (in any 3KHz)

2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 24°C  Relative Humidity: 52% Test Voltage: DC 3.7V

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 28, 2016
2 LISN R&S ENV216 101447 Mar. 28, 2016
3 Test Cable N/A C_17 N/A Mar.13, 2016
EMI TEST
4 RECEIVER R&S ESCS30 833364/017 Mar. 28, 2016
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 28, 2016
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software -01
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 28, 2016
2 Amplifier HP 8447D 2944A09673| Nov. 17, 2015
3 Receiver AGILENT Nooga | MYOZIS003 1 sep 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
7 Antenna ETS 3115 00075789 Mar. 28, 2016
8 Amplifier Agilent 8449B 3008A02274| Nov. 02, 2015
9 Receiver AGILENT Noosga | MYO2I3003 1 sep 30, 2015
10 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
11 Controller CT SC100 N/A N/A
12 B“’af\'Ba”d Hom | sehwarzbeck BBHA 9170 | 9170319 | Mar. 28,2016
ntenna
Microwave
o : EMC 980039 &
13 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Mar. 28, 2016
Adaptor
14 |  Active Loop R&S HFH2-Z2 | 830749/020 | Aug. 16, 2015
Antenna
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6dB Bandwidth Measurement
ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Peak Output Power Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | power Meter ANRITSU ML2495A | 1128009 | Mar. 28, 2016

g | PUSe Power ANRITSU MA2411B | 1027500 | Mar. 28,2016
ensor

Antenna Conducted Spurious Emission Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Power Spectral Density Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : TX MODE

Line
BO.D dBuv

i
AN S Wy

0.0
0150 0.% [MHz] 5 30,000

Reading Cormect Measure- ]
. Mk.  Freq. Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuV dBuV dB Datector Comment
0.2360 3980 954 4934 6224 -1290 peak
0.2360 2761 954 3715 5224 1509 AVG
* 03648 3752 957 4709 5862 -1153 peak
0.3648 2532 957 3489 4862 1373 AVG
05084 3316 959 4275 56.00 -1325 peak
06852 3274 9.62 4236 5600 -1364 peak
0.9195 3258 964 42372 5600 -13.78 peak
25602 2826 9.76 38.02 5600 -1798 peak

&

o) =l o | ke L R —
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Test Mode :

TX MODE

BOLD dBwY

Neutral

i
.

\

0.0
0.150 0.5 MHz] 5 20,000
Reading Corect Measure- )
Mo. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuV dBuV dB Detector  Comment
T % 0.2360 41.02 953 5055 6224 -1169 peak
2 0.2360 2955 953 39.08 h224 -13.16 AVG
3 03570 3728 956 46.84 K880 -1196 peak
4 03570 2562 956 3518 4880 -1362 AVG
5 04898 3280 958 4238 56.17 -13.79 peak
6 0.7007 3198 960 4158 5600 -1442 peak
i 101758 3156 1017 4173 6000 -1827 peak
8 173905 3206 1055 42 61 6000 -1739 peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MH2Z)
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|Test Mode: [TX Mode 2412MHz

Frequency| Ant Read level Factor Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0046 0° 11.83 25.28 37.11 114.35 -77.24 AVG
0.0046 0° 13.56 25.28 38.84 134.35 -95.51 PEAK
0.0357 0° 5.37 23.31 28.68 96.55 -67.88 AVG
0.0357 0° 6.85 23.31 30.16 116.55 -86.40 PEAK
0.0526 0° 4.32 22.35 26.67 93.18 -66.52 AVG
0.0526 0° 4.88 22.35 27.23 113.18 -85.96 PEAK
0.0752 0° 0.95 21.90 22.85 90.08 -67.23 AVG
0.0752 0° 3.18 21.90 25.08 110.08 -85.00 PEAK
0.4960 0° 29.25 19.81 49.06 73.69 -24.63 QP
1.8340 0° 21.79 19.52 41.31 69.54 -28.23 QP

Frequency| Ant Read level Factor Measured(FS) Limit Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0037 90° 11.52 24.30 35.82 136.24 -100.42 AVG
0.0037 90° 13.86 24.30 38.16 156.24 -118.08 | PEAK
0.0147 90° 7.01 24.30 31.31 124.26 -92.95 AVG
0.0147 90° 9.03 24.30 33.33 144.26 -110.93 | PEAK
0.0343 90° 4.25 23.39 27.64 116.90 -89.25 AVG
0.0343 90° 5.42 23.39 28.81 136.90 -108.08 | PEAK
0.0412 90° 1.21 22.96 2417 115.31 -91.14 AVG
0.0412 90° 2.51 22.96 25.47 135.31 -109.84 | PEAK
0.7210 90° 29.83 20.51 50.34 70.45 -20.11 QP
1.3080 90° 22.48 19.57 42.05 65.27 -23.22 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX B MODE CHANNEL 01
Vertical
BOD  dBuW/m
s | —
[ 2
g %
3
0.0
30000 127.000 224000  321.000 A1E.000 515000 612000  709.000 806.000 1000.000 MHz
Reading Comrect Measure- :
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuVim  dBulim dB Detector  Comment
1 * 455200 4636 -11.93 3443 4000 557 peak
2 1512500 4533 -1155 3378 4350 972 peak
3 2434000 3958 -13.10 2648 4600 -1952 peak
4 310700 339 9497 2394 4600 -2206 peak
5 5799900 32329 -4.14 2815 4600 -1785 peak
6 7972700 27738 1.68 2906 4600 -1694 peak

Report No.: BTL-FCCP-1-1503C264

Page 36 of 158




3L

Test Mode: TX B MODE CHANNEL 01

Horizontal
B0 dHuVIm

4n_|—‘

-
K
o

0.0

30.000 127000 224000 321.000 41E.00D %000 &12.000 T09.000 B0E.000

1000.000 MHz

Reading Comrect Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuV dB dBuVim dBu'im dB Detector  Comment

* 445500 4635 -1198 3437 4000 -563 peak

1502800 4411  -11860 3251 4350 -1099 peak

2434000 3959 -13.10 2649 4600 -1951 peak

5499200 2887 -2.88 2599 4600 -2001 peak

1
2
3
4 4315800  30.00 -6.46 2354 4600 -2246 peak
5
6

7972700 2839 1.68 3007 4600 -1593 peak
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Test Mode: TX B MODE CHANNEL 06

BO.D  dHUVIm

Vertical

40_‘—‘

. &
0.0
30.000 127.000 224000 321000 41€.000 515.000 &12.000  709.000 806.000 1000.000 MHz
Reading Correct Measure- [
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBul dB dBuim dBulim dB Detector  Comment

1 * 445500 4519 -11.98 332 4000 679  peak
2 1502800 45338 -11.60 3378 4350 972 peak
3 243.4000 39.61 -13.10 26.51 4600 -1949 peak
4 351.0700 33.81 -9.97 2384 4600 -2216 peak
5 579.9900 3254 -4.14 2840 4600 -1760 peak
6 949 5600 30.28 270 3298 4600 -13.02 peak

Report No.: BTL-FCCP-1-1503C264

Page 38 of 158




3L

Test Mode:

TX B MODE CHANNEL 06

BON dBuMIm

Horizontal

0.0

4:|_|—1

b oL

30000 127000 224000 321.000 A18.000 515000 12000  709.000 806000 1000.000 MHz
Reading Comect Measure- :
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBu'i'm dB Detector  Comment
1 * 445500 4256  -1198 3068 4000 -942 peak
2 1512500 42 81 -11.55 3126 4350 -1224 peak
3 2434000 g3 -13.10 25283 4600 -2072 peak
4 351.0700 34.88 -9.97 2491 4600 -21.09 peak
5 5518600 28.07 -2.95 2512 4600 -2088 peak
6 8913600 2816 313 3129 4600 -1471 peak
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Test Mode: TX B MODE CHANNEL 11
Vertical
B0 AR
40 |
L. _J 5
5%
= ;: . &
b
0.0
30.000 127000 224000  321.000 416.000 515000 G12.000  709.000 206.000 1000000 MHz
Reading Correct Measure- !
Mo. Mk.  Freqg. Level Factor ment Limit  Margin
MHz dBuy dB dBuV/m dBulim dB Detector Comment
1 * 445500 4618 -11.98 3420 4000 -580 peak
2 1347600 4172 -12.28 2944 4350 -1406 peak
3 148.3400 44 51 -11.79 3272 4350 -10.78 peak
4 2434000 40.02 -13.10 2692 4600 -19.08 peak
5 351.0700 34.33 -9.97 24.36 4600 -2164 peak
6 579.9900 32.91 -4.14 28707 4600 -1723 peak
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Test Mode:

TX B MODE CHANNEL 11

B0 dBuVSm

Horizontal

I . —

6
%
b %
0.0
30.000 127.000 224000  321.000 418.000 515000 612000  709.000 806.000 1000.000 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV' dB dBulim dBulvim dB Detector Comment
1 * 445500 4099 -11.98 29.01 4000 -1099 peak
2 765600 3983 -1479 2504 4000 -1496 peak
3 1502800 4219 -11.60 3059 4350 -1291 peak
4 243.4000 38.51 -13.10 2641 4600 -2059 peak
5 5402200 2947 -3.79 2568 4600 -2032 peak
6 9505300 29.04 269 3173 4600 1427 peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Vertical
1100 dBuvsm
W
m [
3
n.n
2962000 2372000 X362 000 2392000  240c2.000 2412000 2422000 2432 000 2442 000 2462 000 MH =

Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin

MHz dBuv dB dBu'im dBu\fm dB Detector  Comment
* 2410200 62.70 3422 9692 5400 4292 AVG NOLMIT
2 2390.000 13.84 M7 45.01 5400 -599 AVG
3 2390.000 2363 MAT 57.80 T400 1620 peak
4 X 2411100 65.09 3423 9932 7400 2532 peak NOLMIT

=
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
800 dBuvSm
%
40
nn
10000000 3550000 6100000  BESO000 11200000  13750.000 16300000  1BES0.000 FESO0.D0MH =
Reading Correct Measure-
MNo. Mk. Level Factor ment Limit
dBul dB dBu\im dBu’fm
1 * 4824.040 49 .61 362 53.23 54.00
2 4824 000 51.35 362 54 87 T4.00
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Horizontal
1100 dBuvsm
#
Iu
o

1]

T A

m.znanz.mn 2972000 Z3IEZ.O00 2392000 2402000 2000 2472000 2432000 2447.000 2462000 MH =
Reading Commect Measure-
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment

1 2390.000 13.84 M7 48.01 5400 5895 AVG

2 * 2414700 58.01 3424 9225 5400 3825 AVG NOLMIT

3 2390.000 2365 M7 5782 7400 -1618 peak

4 X 2414800 60.51 3424 9475 7400 2075 peak NOLMIT
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
800 dBuvSm
%
5
40
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4823.940 4505 362 48 67 54.00 -533 AVG
2 4824 020 4815 362 B.TT 7400 -2223 peak
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Vertical
1100 dBuvsm
12
o
n.n
2987.000 2397 000 2407 00D 2017000 2427000 2437 000 2447 000 2457 000 BT 000 2407 000 MH =

Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2435400 63.78 329 4g.0v7 K400 4407 AVG NOLIMIT
2 X 2436200 64 .65 3430 9g.95 7400 2495 peak NOLMIT
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
800 dBuvSm
£
9
40
nn
10000000 3550000 6100000  BESO000 11200000  13750.000 16300000  1BES0.000 FESO0.D0MH =
Reading Correct Measure-
MNo. Mk. Level Factor ment Limit
dBul dB dBu\im dBu’fm
1 * 4874.000 47 86 372 51.58 54.00
2 4873 860 49 54 372 53.26 T4.00
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Orthogonal Axis : |X
Test Mode : TX B MODE 2437MHz
Horizontal
1noa  diudm
1§
o
_:-F'_'-'-ﬂ-/-f
ann
207000 2397.000 A0F.000 2417000 2427000 2097000 2447000 AL 000 MEF 000 AR 000 MH =

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment

1 * 2435500 58.45 34.30 9275 5400 3875 AVG NOLmMIT
2 X 2435.000 60.58 3430 9488 7400 2088 peak MNOLMIT
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Horizontal
800 dBuvSm
z
4
b4
40
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4873.980 4628 372 50.00 54.00 400 AVG
2 4874120 4905 372 R2TT 7400 -2123 peak
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Orthogonal Axis : |X
Test Mode : TX B MODE 2462MHz
Vertical
100 dBuéim
o
4
X
o e el i
0.0
2412000 2422000 2432000 2442000 2452000 PAEZO00 2472000 2482000 2492.000 2512000 MH =
Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin
MHz dBuv dB dBu'im dBu\fm dB Detector  Comment
1 2483500 1588 3443 50.31 5400 -369 AVG
2 * 2460.400 61.95 3436 96.31 5400 4231 AVG NOUMIT
3 X 2459400 63.46 34 .36 9782 7400 2382 peak NOLMIT
4 2483500 2286 3443 5729 7400 -1671 peak
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Vertical
800 dBuvSm
§
X
40
nn
10000000 3550000 6100000  BESO000 11200000  13750.000 16300000  1BES0.000 FESO0.D0MH =
Reading Correct Measure-
MNo. Mk. Level Factor ment Limit
dBul dB dBu\im dBu’fm
1 * 45924.000 4357 3.80 47 37 54.00
2 4923 860 46.35 3.80 50.15 T4.00
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz

Horizontal
1100 dBuvsm

K e

0o

12000 2422000 2432000 2442000 2452000 JE 000 2472000 PABZ 000 A2 000

2512000 MH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin

MHz dBul dB dBuim dBu\im dB Detector  Comment

=

2483.500 1589 3443 5032 5400 -368 AVG

* 2463200 59.70 3437 9407 5400 4007 AVG NOUMT

2
3 2483 500 22.80 3443 5723 T400 1677 peak
4 X 2453.000 61.05 437 9542 7400 2142 peak MNOLIMIT
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
800 dBuvSm
&
1
%
40
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4824020 3820 3.80 43.00 K400 -1100 AVG
2 44924 160 44 12 3.80 47 .92 7400 -2608 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Vertical
100 dBuéim
4
=
2
o
3
X
e g iz
0.0
ZAEZ000 2372000  2IBZ 000 2392000 2402000 22000 2472000 2432000 2442.000 2462000 MH =
Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin
MHz dBul dB dBu\im dBu\im dB Detector  Comment
1 2390.000 16.25 M7 5042 5400 -358 AVG
2 * 2418.600 57.81 3424 9205 5400 3805 AYG NOLMT
3 2390.000 23.05 M7 §r.22 7400 -16.78 peak
4 X 2407100 65.76 3422 9998 7400 2598 peak NOLMIT
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
800 dBuvSm
2
o
1
1
40
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4824.000 3932 362 42 94 K400 -1106 AVG
2 4823940 50.85 362 54 .47 7400 -1953 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
100 dBuéim
A
o
3
X
s ‘_‘,_,-/—I( ]\4\“&“
300
ZAB2000 2372000  FIRZ 000 2392000 2402000 12000 2472000 2432000 2442.000 2462000 MH
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2414200 50.35 3423 8458 5400 3058 AVG NOLMIT
2 2390.000 1389 M7 4306 5400 -594 AVG
3 2390.000 2379 M7 §796 7400 -16.04 peak
4 X 2413.800 5984 423 9407 7400 2007 peak NOLIMIT
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Horizontal
800 dBuvSm
4
¥
1
40 s
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4823.980 35.84 362 39.46 K400 1454 AVG
2 4824 040 47.49 362 51.11 7400 -2289% peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Vertical
1100 dBuvsm
g
]
o

el - -

ann
2J0T.000 2397000 2407000 24717000 2427000 2437000 2447000 PASF 000 2467000 2AB7 000 MH =

Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2429300 5546 3428 8a.74 H400 3574 AVG NOLIMIT
2 X 2432200 65.01 329 99,30 7400 2530 peak NOLIMIT
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Vertical

800 dBuVdm

2>

®

1
an X
nn

1000000 3550000 6100000  BE50.000 11200000  13750.000 16300.000 1HE50.000

2ES00.MNMH =

Mo. Mk. Freq.

Reading Correct Measure-
Level Factor ment Limit

dBuv dB dBu'iim dBuNim

37.68 372 4140  54.00

-1260 AVG

MHz
1 * 4873.960
2 4874020

43.74 372 5246  T74.00
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
1100 dBuvsm
&
1
o

- e

ann
2387000 2397000 2407 000 2417000 2427000 237000 2447000 2457 000 67 000 24067 000 MH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2429300 51.77 3428 86.05 H400 3205 AVG NOLIMIT
2 X 2429500 61.36 3428 95 .64 7400 2164 peak NOLMIT
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Orthogonal Axis :

X

Test Mode : TX G MODE 2437MHz
Horizontal
800 dBuvSm
Z
®
1
0 b4
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4874.020 34 84 372 38.56 K400 1544 AVG
2 4873.880 4654 372 50.26 7400 -2374 peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Vertical
1100 dBuvsm
&
1
o

b2

0 P e 2

ann

2412000 2422000 2432000 2442000 2452000 G0N0 2472000 PABZ 000 2492000

2512000 MH =

Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment

=

* 2469700 53.91 34.40 8831 5400 3431 AVG NOLMIT

2483.500 14.46 3443 4389 5400 -511 AVG

2
3 X 2457200 64.25 3436 98.61 7400 2461 peak NOLMT
4 2483.500 2369 3443 5812 7400 -1583 peak
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Vertical
800 dBuVdm
&
a X
nn

1000000 3550000 6100000  BE50.000 11200000  13750.000 16300.000 1HE50.000

2ES00.MNMH =

MNo. Mk.

Reading Correct Measure-
Level Factor ment Limit

dBuv dB dBu'im dBuNim

1 * 4924000

35.14 3.80 3884 5400

-15.06 AVG

2 4924 000

4495 3.80 4875  T74.00

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz

Horizontal
1100 dBuvsm

=

[~

o
_/_'_'fw‘-"/_,_ \—‘H\-L
ann
12000 2422000 2432000 2442000 2452000 JE 000 2472000 PABZ 000 A2 000 2512000 MH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment

=

* 2454700 51.10 34.35 8545 5400 3145 AVG NOLMIT

2483.500 14.93 3443 4936 5400 -464 AVG

2
3 2483 500 25.45 3443 50.88 7400 1412 peak
4 X 2455600 61.54 3435 9589 7400 2189 peak MNOLIMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
800 dBuvSm
&
A0, 1
X
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu dB dBu\im dBu’fm dB Detector  Comment
1 * 4824000 32.67 3.80 36.47 K400 1753 AVG
2 4923 820 42 58 3.80 46.38 7400 -2762 peak

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis : |X

Test Mode :

TX N-20M MODE 2412MHz

100 dBuV A m

Vertical

b

H——

o
3
2 ! \'\N‘__
0.0
ZAEZ000 2372000  2IBZ 000 2392000 2402000 22000 2472000 2432000 2442.000 2462000 MH =
Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2419400 4853 3425 8278 5400 2878 AVG NOLMIT
2 2390.000 14.00 M7 4817 5400 -583 AVG
3 2390.000 23.59 M7 776 7400 -1624 peak
4 X 2419.700 59.31 3425 9356 7400 1956 peak NOLMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Vertical
800 dBuvSm
s
1
Fi} w
nn

1000000 3550000 6100000  BE50.000 11200000  13750.000 16300.000 1HE50.000

2ES00.MNMH =

Mo. Mk. Freq.

Reading Correct Measure-
Level Factor ment Limit

dBuv dB dBu'im dBuNim

3720 3.62 4082  54.00

MHz
1 * 4824.000
2 4823 880

49.55 3.62 5317  T74.00

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
100 dBuéim
4
®
1
o
|
X
7 - L
300
ZAB2000 2372000  FIRZ 000 2392000 2402000 12000 2472000 2432000 2442.000 2462000 MH
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2419400 4852 3425 8277 5400 2877 AVG NOLMIT
2 2390.000 1399 M7 4316 5400 -584 AVG
3 2390.000 2470 M7 5887 7400 -1513 peak
4 X 2419.300 5954 3425 9379 7400 1979 peak NOLIMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
800 dBuvSm
&
1
0 4
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4824.000 34 96 362 3B8.58 H400 1542 AVG
2 4823960 46.46 362 50.08 7400 -2392 peak

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis : |X
Test Mode : TX N-20M MODE 2437MHz

Vertical

100 dBuV A m

==

o
ann
2J0T.000 2397000 2407000 24717000 2427000 2437000 2447000 PASF 000 2467000 2AB7 000 MH =

Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin

MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2429400 4961 3428 83.89 K400 2989 AVG NOLIMIT
2 X 2428700 5956 3428 §3.84 7400 1984 peak NOLUMIT

Report No.: BTL-FCCP-1-1503C264 Page 71 of 158



3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
800 dBuVdm
&
a %
nn

1000000 3550000 6100000  BE50.000 11200000  13750.000 16300.000 1HE50.000

2ES00.MNMH =

Mo. Mk. Freq.

Reading Correct Measure-
Level Factor ment Limit

MHz

dBuv dB dBu'im dBuNim

1 * 4874.040

35.60 372 3932 5400

2 4873.820

48.53 372 §2.2% T74.00

Report No.: BTL-FCCP-1-1503C264

Page 72 of 158




3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
1100 dBuvsm
&
1
o

I S

ann
2387000 2397000 2407 000 2417000 2427000 237000 2447000 2457 000 67 000 24067 000 MH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin

MHz dBul dB dBuim dBu\im dB Detector  Comment
1 * 2429500 54 27 3428 8B8.55 H400 3455 AVG NOLIMIT
2 X 2430200 63.53 3428 ar.a1 400 2381 peak  NOLIMIT
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
800 dBuvSm
ra
b4
an 1
X
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4874.000 33.66 372 37.38 K400 1662 AVG
2 4873.880 44 50 372 48 22 7400 -2578 peak

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Vertical
100 dBuéim
|
X
2
o
4
®
it uﬁ_
0.0
2412000 2422000 2432000 2442000 2452000 PAEZO00 2472000 2482000 2492.000 2512000 MH =
Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 2483500 14.77 3443 4920 5400 480 AVG
2 * 2454 600 5254 3435 86.89 5400 3288 AYG NOLMIT
3 X 2458.500 6232 34 .36 96.68 7400 2268 peak MNOLMIT
4 2483500 2354 3443 797 7400 -1603 peak

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Vertical
800 dBuVdm
&
a X
nn

1000000 3550000 6100000  BE50.000 11200000  13750.000 16300.000 1HE50.000

2ES00.MNMH =

MNo. Mk.

Reading Correct Measure-
Level Factor ment Limit

dBuv dB dBu'im dBuNim

1 * 4924000

35.56 3.80 39.36 54.00

-1464 AVG

2 4924 040

43.92 3.80 4772  T4.00

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
100 dBuéim
%
2
o
#
P 1
s _,_'—"’/—/ R
300
12000 2422000 232000 2442000 2452000 PAGZO00 2472000 2452000 2492.000 2512000 MH
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBuim dBu\im dB Detector  Comment
1 2483500 1545 3443 49388 5400 -412 AVG
2 * 2454700 4924 3435 8359 5400 2958 AVYG NOLMIT
3 2483 500 2727 3443 6170 7400 -1230 peak
4 X 2469.500 60.60 3440 9500 7400 2100 peak NOLIMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
800 dBuvSm
2
i1
40
1
i
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4824 060 ) T 3.80 3547 K400 -1853 AVG
2 44924 160 41.21 3.80 451 7400 -2899% peak

Report No.: BTL-FCCP-1-1503C264

Page 78 of 158




3L

Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2422MHz
Vertical
1100 dBuVim
4
b
:
o
3
®
— e e R N
300
2922000 42000 2362000 2382000 2402000 2472000 2447000 2462 000 2482 000 P52 000 MH
Reading Correct Measure- )
MNo. Mk. Freq.  lLevel Factor  ment Limit  Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 * 2420000 5194 34325 8619 5400 3219 AVG NoOLMIT
2 2330.000 16.82 M7 5099 5400 -301 AVG
3 2350000 2560 M7 5977 7400 -1423 peak
4 ¥ 2410800 6240 3423 9663 7400 2263 peak NOLMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Vertical
800 dBuvSm
“¥
S
1
40 *
nn
10000000 3550000 6100000  BESO000 11200000  13750.000 16300000  1BES0.000 FESO0.D0MH =
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit
MHz dBul dB dBu\im dBu’fm
1 * 4844.000 36.09 3.66 3875 K400 1425 AVG
2 4843700 48.52 3.66 5218 T4.00
Report No.: BTL-FCCP-1-1503C264 Page 80 of 158




3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
100 dBuéim
4
o
3
fee e b
300
2922000 2342000  FIE2000 362000 2402000 AZ2000 2442000 2452000 2462000 2522 000 MH =
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBuim dBu\im dB Detector  Comment
1 * 2426600 4684 3426 8110 5400 2710 AVG NOLMIT
2 2390.000 16.30 M7 5047 5400 -353 AVG
3 2390.000 2272 M7 56.89 7400 -1711 peak
4 X 2425000 56.40 3426 9066 7400 1666 peak NOLIMIT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
800 dBuvSm
&
40 1
b4
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4844000 3392 3.66 37.58 K400 -1642 AVG
2 4843.450 46.97 3.66 50.63 7400 -23.37 peak
Report No.: BTL-FCCP-1-1503C264 Page 82 of 158




3L

Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz
Vertical
1noa  diudm
%

ann
2337000 2357000  FRAF.000 2397000 2477000 2437.000 2457000

2477 000 2497 000 2537000 MH =

Reading Commect Measure-
No. Mk.  Freq. Level Factor ment
MHz dBuv dB dBulim dBu'm dB Detector Comment

1 * 2432.800 51.65 3429 8594 5400 39 AVG NOLMIT
2 X 2423.000 63.00 3423 a7.28 7400 2328 peak MNOLMIT

Limit  Margin

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Vertical
800 dBuvSm
Z
¥
a %
nn
10000000 3550000 6100000  BESO000 11200000  13750.000 16300000  1BES0.000 FESO0.D0MH =
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit
MHz dBul dB dBu\im dBu’fm
1 * 4874.000 3554 372 39.26 K400 1474 AVG
2 4874 .350 4525 372 48 .87 T4.00
Report No.: BTL-FCCP-1-1503C264 Page 84 of 158




3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
100 dBuéim
2
o
1
7 H\
_'_,_,_,—o—"; \“_""‘—\—\_\_ -—
300
97000 2357.000  FIFT000  2397.000 2417.000 AT7.000 2457000 2477.000 2497.000 537000 MH
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBuim dBu\im dB Detector  Comment
1 * 2452400 4678 3435 8113 5400 2713 AVG NOLMIT
2 X 2452600 57.63 3435 91.98 7400 17.98 peak NOLMIT
Page 85 of 158
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
800 dBuvSm
z
4
Al 1
4
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4874.000 3234 372 36.06 K400 1794 AVG
2 4874 160 4299 372 46.71 7400 -2729 peak
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3L

Orthogonal Axis :

X

Test Mode :

TX N-40M MODE 2452MHz

100 diuvim

Vertical

Fi

N —— s ora i ] E—
30.0
2352.000 2372000 2332.000 2412.000 2432000 2452000 2472.000 2432000 2512.000 2552, 000 MHz
Reading Correct Measure- )
No. Mk.  Freg. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuWim dBulim dB Detector  Comment
1 2483.500 18.97 3443 5340 5400 -080 AVG
2 * 2467400 4663 3438 81.01 5400 2701 AVG NoumMT
3 2483500 2618 3443 60.61 7400 -1339 peak
4 X 2469400 5576 3440 9016 7400 1616 peak NOLIMT

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Vertical
800 dBuvSm
2
X
Al 1
X
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBu dB dBu\im dBu’fm dB Detector  Comment
1 * 4803.950 32.16 377 35.93 K400 1807 AVG
2 44904 800 4516 ATT 48.93 7400 -2507 peak
Report No.: BTL-FCCP-1-1503C264 Page 88 of 158




3L

Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2452MHz
Horizontal
1100 dBuVim
4
2
o
2
1
_,_-—'—'_"-F‘J '\‘-\-\-"‘—\—\_
30.0
2952000 272000 FI92000 ZA2000 2432000 2452000 247000 2497 000 7512.000 F552.000 MH 2
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment  Limit Margin
MHz dBul dB dBu'im dBu\im dB Detector  Comment
1 2483 500 18.92 3443 5335 5400 D65 AVG
2 * 2467400 4656 3438 8094 5400 26594 AVG NOLUMIT
3 2483500 2702 343 6145 7400 -1255 peak NOLMIT
4 X 2450000 5741 3434 9175 7400 1775 peak

Report No.: BTL-FCCP-1-1503C264
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
800 dBuvSm
&
40
1
=
oo
1000000 3550000  G100.000 BESO.000 11200000  137%0.000 16300000 18E50.000 21400000 ZESO0.I0MH =
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment  Limit  Margin
MHz dBul dB dBu\im dBu’fm dB Detector  Comment
1 * 4803.950 2997 377 33.74 H400 -2026 AVG
2 44904 450 41.71 ATT 45 .48 7400 -2852 peak
Report No.: BTL-FCCP-1-1503C264 Page 90 of 158




3L

ATTACHMENT E - BANDWIDTH

Report No.: BTL-FCCP-1-1503C264
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3L

Test Mode : TX B Mode_CHO01/06/11

Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz) 5
2412 10.04 12.28 500 Complies
2437 10.10 12.32 500 Complies
2462 10.05 12.28 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]

Ref 20 dBm “Att 30 dB SWT 2.5 ms 10.049950000 MHz
20 Offket 1 4B OBW 12.280000000 MHz
Manker| 1 [T1
F10 = 0 dBm “
21407000000 GHz
D1 3.569 db o AW T I TRy
= EERERY, 77 72! AV 2o i a2
a1 \ 2| 408880p00 GHZ
1 H Te IRITL OBY)
\J \«[ -8L74 dBm
JU'/J 2| 41g160p00 GHz
20
320 \
3DB
Ay VAY
|50
<0
70
w2
F1l
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 10.APR.2015 17:49:27
Report No.: BTL-FCCP-1-1503C264 Page 92 of 158




3L

@

TX CHO6

Date:

Date:

*RBW 100 kHz Delta 1 [T1
*VBW 300 kHz 0.10 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.109500000 MH=z
20 Offset 1 4B OBW 12[.320000p00 MHz
Manker| 1 [T1
1o —1l271 dpm
2(.431950050 GHz
D1 3.709 dBm Tewr 1| (71 CET
0 L A /\AJ\IJ =550 dEm
Dz —p.2¥WEn W
2(r430840p00 GHz
g& Tem} Z|IT1 OB
10
\J \f —2l 40 dBm
p ) 160000 GHz
20
30
50
I-¢0
70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
10.APR.2015 17:52:11
*RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.31 dB
Ref 20 dBm *Att 30 dB SWI 2.5 ms 10.059998000 MHZ
20 offpet 1 4B CBW 12280000000 MH=z
Magker| 1 [T1l
Lio _1/59 dBm
2(.456540p02 GH=z
D1 3.888 dBm
Tegp L] [T1 OBW]
L, i LA M il ° -
2 R .1fWEn AN, LV.SY Bl
N \ 2| 455880p00 GEz
1o A Temy ZfRiT1 OBy
v U \J -8l 76 dBm
20 4 160000 GHz
-20 _\
20
vAY A
50
I-e0
-0
F2
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
10.APR.2015 17:55:40

LVL

LVL

Report No.: BTL-FCCP-1-1503C264

Page 93 of 158




3L

Test Mode: TX G Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2412 16.44 16.52 500 Complies
2437 16.37 16.48 500 Complies
2462 16.41 16.52 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
20 Offipet 1 4B ;i:fkif-iQ?;io 0 MHz
Lio _alby gen|EN
remp 2| (11 ool
&= | D1 1.278 dbm ' X - T
el lewwmwm\ IMUJ\MAAW\»MJWW' -
”10”/ Temgp 2| [T1 ?]j«T E—
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date:

10.APR.2015

17:57:32

Report No.: BTL-FCCP-1-1503C264
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3L

Ref 20 dBm

TX CHO6

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.22 dB

*Att 30 dB SWT 2.5 ms 16.37%975000 MHZ

20 Offfpet 1 4B OBW 16480000p00 MHz
Marker| 1 [T1
|10 ooy ge|EM
2|.428820pE5 GH
:
e D1 1.754 dBm Temp 1| [T1 CBW
| o } n M N | S P
mw N/MUWV‘W ¥ I‘k‘H vArJ‘ Md‘w e
10 L/ Temp 2| [T1 CBW
—5Li2 dBm
2. 445240p00 GHz
|- 20
—30
3DB
|40
|50
|-co
|70
2
F
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 10.APR.Z2015

®

Ref 20 dBm

18:00:09

TX CH11

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.03 dB

*Att 30 dB SWT 2.5 ms 16.41%963000 MHZ

20 Offyet 1 4B OBW 16520000000 MHz
Marker| 1 [T1
10 _alho g |EN
2|.453800p00 GHz
P
Temp 1| [T1 CBW]
&= | Dy .80 ; i
LVL
R I M e s yn el
10 Temp 2| [T1 CB
51140 dBm
2. 470240p00 GHz
3DB
|- 40
|-50
|60
70
2
1
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 10.APR.2015 18:01:35

Report No.: BTL-FCCP-1-1503C264
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3L

Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result

(MHz) (MHz) (MHz) (kHz)

2412 17.58 17.60 500 Complies
2437 17.34 17.60 500 Complies
2462 17.33 17.60 500 Complies

TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]

ALt 30 JdB SWT 2.% me 17.580000000 MHZ

z0 ffret 1 4B OBW 17|-€00000p00| MHZ
Marker| 1 [TLl
Fio _3l 00l que|EN
2(.403220p00| GHZ
IER D}‘ 1.919 dB Temp 1| [T1 OBW]
Lo 4 2 4 1 -
B | LyL
Y Mmﬂ%m/\ﬂn Al ol il adl sl o
) VSR M A NG N
\ Temp 2| [T1 OBW]

—4f{12(]dBm
2.420800p00|\¢EZ

Y

3DB

F2

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 10.APR.2015 18:03:49
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3L

Ref 20 dBm

*Att 30 dB

TX CHO6

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
0.43 dB
17.349700000 MHz

20 Offpet 1 ¢B

OBW 17| 600000p00| MEZ
Marker| 1 [T1

B

|--10

4 e | EH
2|.428450p00| GH=z
Di 1_9‘4 d:B‘ T - Temp 1| [T1 OBW]
N
AT HET| Ly
T_, '\J\’HJ\JL@MAW Un.nmﬂu AAN A ﬂaulvu JL-“L an IAf\th "
A L Tl TPt
\ Temp Z| [T1 OBW]
-3t 84|ldBm
2. 445800p00|\gEZ

|30

3DB
|40
|- s0
|60
|70
F2
F1l
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 10.APR.2015 18:05:24
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz 0.46 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17.339200000 MH=zZ
20 ffpet 1 ¢B OBW 17.600000p0OpP MH=Z
Marker| 1 [Tl
., B P
2|-45320000p GH
T 1| [T1 oPW] -
emp
BER [ — . e
] LVL
" PNV VR IPTION L Y NP VY D PPN L
L LA L'l VR
1o H/ Temp 2| [T1 OBW]
B —4[ 5[ [aBm
21.47080000 Hz
|20
3DB
|- 40
|- s0
|- 60
|70
F2
F1l
-80
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3L

Test Mode : TX N-40MHz Mode_CH03/06/09

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHZz) (kHz)
2422 36.39 36.24 500 Complies
2437 36.20 36.24 500 Complies
2452 36.40 36.24 500 Complies
TX CHO3
® “RBW 100 kHz ©Delta 1 [T1 ]
20 |Offpet 1 4B Eifk2§.i4([);io 00 MHzZ
10 -6 | = |
L i v o] (22 wal) |

'M&Mmm welol | el o

Temp 2| [T1V0OBYW]

-5(58 m
2l.440160p00 (kHz

Fz

Fl
-80

Center 2.422 GHz 4 MHz/ Span 40 MHzZ
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.0z dB
Ref 20 dBm *Att 30 dB SWT 5 ms 36.200000000 MHZ
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ATTACHMENT F — MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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3L

Test Mode :TX B Mode_CHO01/06/11_ANT 1

Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 16.62 13.37 30.00 1.00 Complies
2437 17.38 13.62 30.00 1.00 Complies
2462 16.67 13.41 30.00 1.00 Complies
| Test Mode :TX B Mode_CHO1/06/11_ANT 2
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 17.22 13.68 30.00 1.00 Complies
2437 16.96 13.82 30.00 1.00 Complies
2462 17.34 13.78 30.00 1.00 Complies
| Test Mode :TX B Mode_CH01/06/11_Total
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 19.94 16.54 30.00 1.00 Complies
2437 20.19 16.73 30.00 1.00 Complies
2462 20.03 16.61 30.00 1.00 Complies
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3L

Test Mode :TX G Mode_CH01/06/11_ANT 1

Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 18.98 11.31 30.00 1.00 Complies
2437 19.38 11.73 30.00 1.00 Complies
2462 18.71 11.43 30.00 1.00 Complies
| Test Mode :TX G Mode_CHO01/06/11_ANT 2
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 18.89 10.72 30.00 1.00 Complies
2437 18.11 11.37 30.00 1.00 Complies
2462 19.36 10.84 30.00 1.00 Complies
| Test Mode :TX G Mode_CHO01/06/11_Total
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHZz) Power (dBm) Power (dBm) (dBm) (W)
2412 21.95 14.04 30.00 1.00 Complies
2437 21.80 14.56 30.00 1.00 Complies
2462 22.06 14.16 30.00 1.00 Complies
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Test Mode :TX N20 Mode_CHO01/06/11_ANT 1

Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 19.68 11.27 30.00 1.00 Complies
2437 19.05 11.53 30.00 1.00 Complies
2462 19.35 11.73 30.00 1.00 Complies
| Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 19.67 11.82 30.00 1.00 Complies
2437 19.07 11.58 30.00 1.00 Complies
2462 19.34 11.63 30.00 1.00 Complies
| Test Mode :TX N20 Mode_CHO01/06/11_Total
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2412 22.69 14.56 30.00 1.00 Complies
2437 22.07 14.57 30.00 1.00 Complies
2462 22.36 14.69 30.00 1.00 Complies
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Test Mode :TX N40 Mode_CHO03/06/09_ANT 1

Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2422 19.34 11.59 30.00 1.00 Complies
2437 19.24 11.74 30.00 1.00 Complies
2452 19.66 11.34 30.00 1.00 Complies
| Test Mode :TX N40 Mode_CHO03/06/09_ANT 2
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2422 19.71 11.48 30.00 1.00 Complies
2437 19.16 11.36 30.00 1.00 Complies
2452 19.06 11.51 30.00 1.00 Complies
| Test Mode :TX N40 Mode_CHO03/06/09_Total
Frequency | Conducted Peak |Conducted Average Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (dBm) (dBm) (W)
2422 22.54 14.55 30.00 1.00 Complies
2437 22.21 14.56 30.00 1.00 Complies
2452 22.38 14.44 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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Test Mode :

TX B Mode_ANT 1
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TX B mode CHO1
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@

Ref 20 dBm

*Att 30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =
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TX B mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX B Mode_ANT 2
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Ref 20 dBm
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TX B mode CHO1
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TX B mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kEHz -42.53 dEm
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Ref 20 dBm

*RBW 100 kHz
*VBW 300 kHz
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TX B mode CH11 (10 Harmonic of the frequency)

LVL
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Test Mode :

TX G Mode_ANT 1

Report No.: BTL-FCCP-1-1503C264

Page 114 of 158




3L

TX G mode CHO1
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Ref 20 dBm

TX G mode CHO01 (10 Harmonic of the frequency)
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TX G mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kEHz -43.37 dEm
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Test Mode :

TX G Mode_ANT 2
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TX G mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kEHz -34.80 dEm
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TX G mode CHO01 (10 Harmonic of the frequency)
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TX G mode CHO06 (10 Harmonic of the frequency)
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TX G mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX N-20M Mode_ANT 1
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TX HT20 mode CHO1
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TX HT20 mode CHO01 (10 Harmonic of the frequency)
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TX HT20 mode CH11 (10 Harmonic of the frequency)
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Test Mode :

TX N-20M Mode_ANT 2
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TX HT20 mode CHO1
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[vz=w [ I N1 o0 57R dRm 3
- oooT z
Markler
-42l 61
|10
2l.350000p00 GHz
—— N2 -19.4 HRm
|-z0
oyl
- 1 J [\ ekl
o AT o LT i
|60
|70
F2
Fl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 10.APR.2015 18:28:19
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -45.52 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.484600000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-0f26 dBm
|10 460400000 =H
Marker| 2 [T1
BEE 1 -46|/53 dBm
|, s .
- = T o
Marker| 3 [T1
10 -50}44 dBm
B z|-c00000p00 GEZ
20 = 4By
,,J
4
=0 by, ) | "
P ORIy
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 10.APR.2015 18:52:20

LVL
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3L

@

20 dBm *Att

30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =

Marker 2 [T1 ]
-43.26 dBm
26.235300000 GHz

z0 Offpet 1 4B

|10

|60

I
|,
10
|20
D1 —-23.544 dBm
|30
|40
Ny JAM.I‘J'AII_IVM.IV e B NN AIV N J‘MIW“\

Start 30 MHz

Date: 10.APR.2015 18:28:12

20 dBm *Att

30

2.647 GHz/

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =

Stop 26.5 GHz

Marker 2 [T1 ]
-42.87 dBm
24.964740000 GHz

z0 Offpet 1 4B

D1 —23.1381 dBm

|30

|40
MA;AAA ILI\M Hoal Parod A A A,
R T TR A
|50
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 10.APR.2015 18:50:37

TX HT20 mode CHO01 (10 Harmonic of the frequency)

LVL

TX HT20 mode CHO06 (10 Harmonic of the frequency)
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3L

TX HT20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kEHz -42.40 dEm

Ref 20 dBm *Att 30 dB SWT 2.7 = 20.623660000 GHz

z0 Offpet 1 4B

10 [ A ]

LVL

—10

D1 —23.512 dBm

|—40

i LA AL ) A doadal s b 1
St ) ~f i o g~
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 10.APR.2015 18:52:13
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Test Mode :

TX N-40M Mode_ANT 1
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3L

TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kEHz -30.68 dEm

Ref 20 dBm *Att 30 dB SWT 20 ms 2.400000000 GHz

20 Cffpet 1 4B Marker( 1 [T1
-0} 17 &Bm
10 405800000 SH “
Marker| 2 [T1

L EK [ —30}68 dBm

Ty Y Z| v

=453

10
z.39000|f 00 GHz

i

|40 iy |l

1 g R AP A o s o Ly
|60
|70
FZ
Fl
-80 ‘
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz
Date: 10.APR.2015 18:09:14
TX HT40 mode CHO09
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -38.61 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.489600000 GHz
z0 Offpet 1 4B Marker| 1 [T1
—-0}16 dBm
|10 438600000 cue|EN
Marker| 2 [T1
m 1 -41188 dBm
v I I b1 o .ale ap

= - d UUP00 GEZ |Lve
Marker| 3 [T1
=471 83 dBm

21500000000 GHz

o =

[—=° W FUGIARA

F2
Fl

-80

Start 2.43 GHz 20 MHz/ Stop 2.63 GHz

Date: 10.APR.2015 18:12:12
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TX HT40 mode CHO3 (10 Harmonic of the frequency)

@

Ref 20 dBm *Att 30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =

Marker 2 [T1 ]

-43.71 dBm
23.535360000 GHz

z0 Offpet 1 4B

1o [ 2 ]
L FH
fvz=w [ I
LVL
10
20 OT —21.76 dbm
—z0
3DE
|40
el J A bl a L o A ' I Ly nyVth quMhh*
Pt < S S e L

|60

Start 30 MHz

Date: 10.APR.2015 18:09:06

2.647 GHz/

Stop 26.5 GHz

TX HT40 mode CHO06 (10 Harmonic of the frequency)

Ref 20 dBm *Att 30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =

Marker 2 [T1 ]
-42.95 dBm
20.570720000 GHz

z0 Offpet 1 4B

|10 [ 2 ]
0 LVL
10
20 OT —21.P27 dbm
|30
3DE
|- a0
- Y N VAL (Y BT RTINS N T TR
o gy oty o

-80

Start 30 MHz

Date: 10.APR.2015 18:10:43

2.647 GHz/

Stop 26.5 GHz
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TX HT40 mode CHO09 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kEHz -43.01 dEm

Ref 20 dBm *Att 30 dB SWT 2.7 = 26.500000000 GHz

z0 Offpet 1 4B

LVL

D1 —-24./078 dBm

DA el

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 10.APR.2015 18:12:04
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Test Mode :

TX N-40M Mode_ANT 2
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TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -30.31 <4Bm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.400000000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-1£99 dBm
10 AZRE00000 CH
m Marker| 2 [T1
- 1
30031 dB
& |, £
D1 —1.99 dBm - 20U TOOUUT z
Markern
| 18]
|10
z.39000|]> 00 GHz
|-z0
D2 —21.99 dbm /
|-z0 J \+
a0
1 )
STy TET T g
|60
|70
FZ
Fl
-80 ‘
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz

LVL

3DB

Date: 10.APR.2015 18:54:02
TX HT40 mode CHO09
*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-40.00 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.485600000 GHz
z0 Offpet 1 4B Marker| 1 [T1
-2} 62 dBm
10 q40600p00 cuz|EM
Marker| 2 [T1
-42113 dBm
g UUP00 GEZ |Lve
Marker| 3 [T1
-471L15 dBm
2500000000 GH=z
4 3DB
|40
ML\‘
| _so 1) N T ' ot
th R R A AP T A
|- 60
|70
F2
Fl
-80
Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 10.APR.2015 18:57:17
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@

Date:

Date:

TX HT40 mode CHO3 (10 Harmonic of the frequency)

*RBW 100 kHz
*VBW 300 kHz
SWT 2.7 =

Ref 20 dBm *Att 30 dB

Marker 2 [T1 ]
-43.33 dBm
26.447060000 GHz

z0 Offpet 1 4B

|10

—10

LVL

D1 —23.567 dBm

|—40

M Ateidon Mgt hhA s

Lol i
v > G L AR et

|60

Start 30 MHz 2.647 GHz/

10.APR.2015 18:53:55

Stop 26.5 GHz

TX HT40 mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz
*VBW 300 kHz
SWT 2.7 =

Ref 20 dBm *Att 30 dB

Marker 2 [T1 ]
-42.13 dBm
24.858860000 GHz

z0 Offpet 1 4B

D1 —22.[776 dBm

|30

v A T Aol e

-80

Start 30 MHz 2.647 GHz/

10.APR.2015 18:55:29

Stop 26.5 GHz
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TX HT40 mode CHO09 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kEHz -42.83 dEm

Ref 20 dBm *Att 30 dB SWT 2.7 = 26.129420000 GHz

z0 Offpet 1 4B

LVL

—10

D1 —-25./884 dBm

|—40

TP 10 IO NV TPV PRI YY) Y MWMMMW

|60

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 10.APR.2015 18:57:08
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ATTACHMENT H - POWER SPECTRAL DENSITY
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3L

Test Mode :TX B Mode_CHO01/06/11_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -12.25 0.06 8.00 Complies
2437 -11.06 0.08 8.00 Complies
2462 -11.31 0.07 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
=
@ -0 LVL
|20 MMM\MMI |
-0 IM / L\ /l‘{l
U v \m
N, Ll
u VY

Center 2.412 GHz

Date: 10.APR.2015 17:49:57

2.5 MHzZ/

Span 25 MHz
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®

Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-11.06 <Bm

*Att 30 dB 2.436100000 GH=z

20 Offpet 1 4B

-10

13
]

30

i
)

40

,HH/

Center 2.437 GHz

Date: 10.APR.Z2015

Ref 20 dBm

2.5 MHz/ Span 25 MHz

:52:34

TX CH11

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-11.31 <Bm

*Att 30 dB 2.462700000 GHz

20 Offpet 1 4B

F10

20

mewmﬁwm%h

40

r)

LA

TRTAN

Date:

Center 2.462 GHz

10.APR.2015

2.5 MHz/ Span 25 MHz

17:5¢:10
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Test Mode :TX B Mode_CHO01/06/11_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -11.75 0.07 8.00 Complies
2437 -12.29 0.06 8.00 Complies
2462 -12.81 0.05 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
=
@ -0 LVL
U Y i
SV I
| <o W}/ \l\

Center 2.412 GHz

Date: 10.APR.2015 18:18:57

2.5 MHzZ/

Span 25 MHz
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Date

20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Marker 1 [T1 ]
-12.29 <Bm
2.437%00000 GHz

20 Offpet 1 4B

-10

3
£

30

ik, |

40

all |
[

i
Ay

o/ M

70

WA

-80

Date:

Center 2.437 GHz

10.APR.2015

Ref 20 dBm

2.5 MHz/

18:20:30

TX CH11

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Span 25 MHz

Marker 1 [T1 ]
-12.81 <Bm
2.463750000 GHz

20 Offpet 1 4B

F10

20

40

AN

o

70

iy

-80

Center 2.462 GHz

10.APR.2015

2.5 MHz/

18:22:09

Span 25 MHz
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Test Mode :TX B Mode_CHO01/06/11_Total
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -8.98 0.13 8.00 Complies
2437 -8.62 0.14 8.00 Complies
2462 -8.99 0.13 8.00 Complies
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Test Mode :TX G Mode_CH01/06/11_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -15.68 0.03 8.00 Complies
2437 -15.67 0.03 8.00 Complies
2462 -14.82 0.03 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
=
@ -0 LVL
., [nuf\ e ML AAIMM .Aﬂmq:\ul\)wwﬂh\
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 10.APR.2015 17:58:02
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20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

*Rtt 30 dB

Marker 1 [T1 ]
-15.67 dBm
2.437650000 GHz

off

10

AL

/\IMMA

AN
'R

MAMAAM

30

LA aa

Center 2.437 GHz

Date: 10.APR.Z2015

20 dBm

2.5 MHz/

18:00:32

TX CH11

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Span 25 MHz

Marker 1 [T1 ]
-14.82 dBm
2.460750000 GHz

Off

10

MWL

1
|ulw
oy

AN
'3

30

yu

YIIrTET
vy

3DB

Center 2.462 GHz

Date: 10.APR.Z2015

2.5 MHzZ/

18:02:05

Span 25 MHz
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3L

Test Mode :TX G Mode_CHO01/06/11_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -17.57 0.02 8.00 Complies
2437 -17.48 0.02 8.00 Complies
2462 -18.30 0.01 8.00 Complies
TX CHO1
® Sl L

]
E
E

=
=

-80

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 10.APR.2015 18:23:55
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TX CHO6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.48 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.444550000 GHz

zo Cffpet 1 ¢B

10

gy o uu\

-70

-80

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 10.APR.2015> 18:25:20

TX CH11

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -18.30 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.467050000 GHz

20 Offpet 1 ¢B

10

| 20 )iy P [ , L gy

30
J e
|40 A |

-70

-80

Center 2.462 GHz 2.5 MHZ/ Span 25 MHzZ

Date: 10.APR.2015 18:26:55
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Test Mode :TX G Mode_CHO01/06/11_Total
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.51 0.04 8.00 Complies
2437 -13.47 0.04 8.00 Complies
2462 -13.21 0.05 8.00 Complies
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3L

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1

*Att 30 dB

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -15.06 0.03 8.00 Complies
2437 -14.66 0.03 8.00 Complies
2462 -14.56 0.03 8.00 Complies
TX CHO1

Marker 1 [T1 ]

-15.06 dBm
2.419450000 GHz

1
Wm m\,.«,mnAWam,M]m
A VW\

o

-80

Date:

Center 2.412 GHz

10.APR.2015

18:04:19

2.5 MHEzZ/

Span 25 MHz
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Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

*Att 30 dB SWT 2.8 s

Marker 1 [T1 ]
-14.66 dBm
2.434850000 GHz

Ref 20 dBm

TX CH11

*RBW 3 kHz
*VBW 10 kHz

*ALt 30 dB SWT 2.8 s

20 Offpet 1 dB
1o [ 2]
& |,
LVL
10
1
L 2o oA AN AR LA A A AL AR AR AR A o
UUUUUV ‘l‘iuuu\l\‘ ' A A v U]‘ L LU A \juvv\
I-30
| e
I-40 ‘I
A N%\
-70
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz
Date: 10.APR.2015 18:05:47

Marker 1 [T1 ]
-14.56 dBm
2.467000000 GHz

20 Offpet 1 dB
10 [ & |
= |,
LVL
|10 -
v
[ ., /mhwhr A W MW“UW " nunmvnl hw,.dwn,th\,v.\
|30
J W
- §
Wm \}“\ﬂnm
-6
|70
-80
Center 2.462 GHz 2.% MHz/ Span 25 MHzZ
Date: 10.APR.2015 18:07:23
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3L

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2

*RBW 3 kHz
*VBW 10 kHz

Ref 20 dBm *Att 30 dB SWT 2.8 s

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -15.11 0.03 8.00 Complies
2437 -16.62 0.02 8.00 Complies
2462 -16.26 0.02 8.00 Complies
TX CHO1

Marker 1 [T1 ]
-15.11 dBm
2.419500000 GHz

!HMM’, %%W‘VAU‘U‘U"‘" T

-80

Center 2.412 GHz

Date: 10.APR.2013 18:28:28

2.5 MHEzZ/

Span 25 MHz
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Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kH=z
SWT 2.8 s

Marker 1 [T1 ]
-16.62 dBm

*Att 30 dB 2.444500000 GHz

20 Offpet 1 dB

Lo =
& |,
LVL
10

l-z0 /v"u'uﬂv I\l,}-vluwumﬂldwﬁuw th I}U \< LHM.U{' "v‘u* y A\MI.V. “WALIﬂW n\’\l\»\

s

-70

-80

Center 2.437 GHz

Ref 20 dBm

2.5 MHz/ Span 25 MHz

Date: 10.APR.2015 18:50:46

TX CH11

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-16.26 dBm

*Att 30 dB 2.457000000 GHz

20 Offpet 1 dB

10 [ & |
& o LVL

|10

|20 f‘mmuunull“lunuwl. ok A‘J"UIVIULUUUi).ml ”'“ A M e nu.uu\

|30

\]I 3DB

|--60

|70

-80

Center 2.462 GHz

2.% MHz/ Span 25 MHzZ

Date: 10.APR.2015 18:52:29
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Test Mode : TX N-20M Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -12.07 0.06 8.00 Complies
2437 -12.52 0.06 8.00 Complies
2462 -12.32 0.06 8.00 Complies
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Test Mode : TX N-40M Mode_CH03/06/09_ANT 1

Date: 10.APR.2015 18:08:25

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2422 -16.62 0.02 8.00 Complies
2437 -17.08 0.02 8.00 Complies
2452 -17.10 0.02 8.00 Complies
TX CHO3
® *RBW 3 kHz Marker 1 [T1 ]
Ref 20 dBm *Att 30 dB \S]E'? é[.)Sk];[Z 2.407;3?6?3 CGLE;“
. [ ]
L eq
= -° LYL
PN L]
A
byt i
Center 2.422 GHz 6 MHZ/ Span 60 MHz
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Date

Date:

: 10.APR.2015

TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

Marker 1 [T1 ]
-17.08 dBm

Ref 20 dBm *Att 30 dB SWT 6.8 s 2.453560000 GHz
20 Offpet 1 dB
Lo [ = |
o LVL
10
1

3DB
-70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz
10.APR.2015 18:10:55

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.10 dBm
Ref 20 dBm *ALt 30 dB SWT 6.8 s 2.455720000 GHz
20 Offpet 1 dB
10 [ & |
-0 LVL
|-10
1

[, , L .ﬂ T —
|-30 \A

3DB
|-40

|70

-80

Center 2.452 GHz

& MHz/ Span &0 MHzZ

18:12:24
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Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -18.42 0.01 8.00 Complies
2437 -18.67 0.01 8.00 Complies
2452 -19.25 0.01 8.00 Complies
TX CHO3

@

Ref 20 dBm *Att 30 dB

*RBW 3 kHz
*VBW 10 kHz
SWT 6.8 s

Marker 1 [T1 ]

—-18.42 dBm
2.420440000 GHz

zo Offpet 1 diB

-1

)

\‘“m \

sy

-80

Center 2.422 GHz

Date:

10.APR.2015 18:54:14

6 MHz/

Span 60 MHz
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TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

Marker 1 [T1 ]
-18.67 dBm

Ref 20 dBm

Date: 10.APR.2015 18:

*Att 30 dB

Ref 20 dBm *Att 30 dB SWT 6.8 s 2.421040000 GHz
20 Offpet 1 dB
Lo [ = |
[/z=v IR
LVL
10
1

Y X
|- z0 ’ L

| e
-40
60 qudw
I-70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz

55:41

TX CHO09

*RBW 3 kHz
*VBW 10 kHz
SWT 6.8 s

Marker 1 [T1 ]
-19.25 dBm
2.43€640000 GHz

20 Offpet 1 dB

|40 |

., [~ ]
== |,
LVL
|10
1
| ., y
|30
3DB

|--60

|70

Pl

-80

Center 2.452 GHz

& MHz/ Span &0 MHzZ

Date: 10.APR.2015 18:57:28
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Test Mode : TX N-40M Mode_CH03/06/09_Total

Frequency

Power Density

Power Density

Max. Limit

(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz) Result

2422 -14.42 0.04 8.00 Complies
2437 -14.79 0.03 8.00 Complies
2452 -15.03 0.03 8.00 Complies
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